SPARE PARTS LIST 06.01

XRAY MODEL RACING CARS, PO BOX 103, 911 50 TRENCIN, SLOVAKIA

TEL: +421-905-402724

www.teamxray.com  e-mail: support@teamxray.com

301118 | T2R FRP CHASSIS - CNC MACHINED 30 5575 FIXED PULLEY 20T (2) 96 0140 NUT M4 WITH FLANGE (10)
30 1168 T2R FRP UPPER DECK 30 5784 SPUR GEAR “H” 84T / 48 961032 | WASHER S 3.2 (10)
30 1202 T2 COMPOSITE BUMPER 96 5019 | E-CLIP 1.9 (10)
301218 T2 COMPOSITE UPPER HOLDER FOR BUMPER 30 6131 SET OF BATTERY BACKSTOPS 96 5023 E-CLIP 2.3 (10)
30 1222 T2 FOAM BUMPER 30 6200 ALU SERVO MOUNT (2) 96 5040 E-CLIP4 (10)
30 1322 T2 FRONT BODY MOUNT SET 6MM 30 6300 ANTENNA MOUNT 96 5050 E-CLIP5 (10)
30 1332 T2 REAR BODY MOUNT SET 6MM 30 6310 ANTENNA TUBE (2) 97 0050 | O-RING 5x1 (10)
97 0121 O-RING 12.1x1.6 (10)
302017 | T2 ALU SUSP. ADJUST. BULKHEAD FRONT LOWER 307215 | T2 FRONT SUSPENSION PIVOT PIN (2) 97 1031 SILICONE O-RING 3.1x1.6 (10)
30 2022 T2 ALU UPPER CLAMP FOR BULKHEADS (2) 30 7221 T2 FRONT ARM PIVOT PIN (2) 981210 | PIN 2x10 (10)
30 2033 T2 ALU NUT FOR SUSPENSION HOLDER (2) 307313 T2 REAR SUSPENSION PIVOT PIN (2) 981212 PIN 2x12 (10)
30 2044 T2 LOWER SUSPENSION HOLDERS (2+2+2) 30 7321 T2 REAR ARM PIVOT PIN (2)
30 2076 T2 SET OF COMPOSITE HUBS FOR BULKHEADS (4+2) 30 7455 T2 PIVOT BALL 5.0 MM DOUBLE BEVEL SHOULDERS (10)
30 2088 T2R FRP SHOCK TOWER FRONT
30 2161 T2 FRONT SUSPENSION ARM 308035 | COMPOSITE PISTONS ADJUSTABLE + NON-ADJUST. (SET 2+6)
30 2252 T2 COMPOSITE STEERING BLOCK 30 8040 SHOCK ADJ. NUT ALU + O-RING (4+4)
30 2291 T2 STEEL STEERING BUSHING (2+2) 30 8080 SHOCK ABSORBER MEMBRANES (4) OPTION PARTS
30 2345 T2 COMPOSITE C-HUB FRONT BLOCK, RIGHT - 4° DEG. 30 8090 SHOCK FOAM INSERTS (4)
30 2346 T2 COMPOSITE C-HUB FRONT BLOCK, LEFT - 4° DEG. 30 8301 T2 XRAY SHOCK ABSORBER-SET 4-STEP - SHORT (2) 30 1121 T2 CHASSIS 2.5MM GRAPHITE - MULTI-FLEX TECHNOLOGY™ OPTION
308316 T2 SHOCK BALL JOINT - OPEN (4) 301177 T2 ADJ. UPPER DECK 2.5MM GRAPHITE - MULTI-FLEX TECHNOLOGY™ | OPTION
302503 | T2 SERVO SAVER (SET) 30 8330 T2 COMPOSITE FRAME SHOCK PARTS 4-STEP - SHORT 301203 T2 IMPACT ABSORBING FRONT BUMPER OPTION
30 2551 SERVO SAVER PLASTIC COVER - ECCENTRIC (2) 30 8351 T2 SHOCK CAP-NUT ALU (2) 301213 T2 UPPER HOLDER FOR BUMPER - 2.5 MM GRAPHITE OPTION
30 2580 COMPOSITE SERVO HORN - KO, JR, AIRTRONICS, MULTIPLEX 30 8361 T2 HARDENED SHOCK SHAFT (2) 30 2098 T2 SHOCK TOWER FRONT 3.0MM GRAPHITE OPTION
30 2582 COMPOSITE SERVO HORN - FUTABA, ROBE 30 8380 ADDITIONAL XRAY ULTIMATE RACING SPRINGS (20) 30 2256 T2 ALU STEERING BLOCK WITH BEARINGS OPTION
302610 ADJ. TURNBUCKLE M3 L/R 40 MM - HUDY SPRING STEEL (2) 30 8390 XRAY SELECTED ULTIMATE RACING SPRINGS (24) 30 2334 T2 ALU C-HUB FRONT BLOCK - 0° DEG. OPTION
30 2663 T2 BALL JOINT 5 MM - OPEN (8) 30 2335 T2 ALU C-HUB FRONT BLOCK, RIGHT - 2° DEG. OPTION
30 2664 T2 BALL JOINT 5 MM UNIDIRECTIONAL - OPEN (4) 309000 | T2 SET OF HIGH-SPEED BALL BEARINGS (18) 30 2336 T2 ALU C-HUB FRONT BLOCK, LEFT - 2° DEG OPTION
309319 UNIVERSAL SET OF PLASTIC SHIMS 30 2337 T2 ALU C-HUB FRONT BLOCK, RIGHT - 4° DEG. OPTION
303017 | T2 ALU SUSP. ADJUST. BULKHEAD REAR LOWER RIGHT 30 9402 BODY CLIP FOR 6MM BODY POST (4) 30 2338 T2 ALU C-HUB FRONT BLOCK, LEFT - 4° DEG. OPTION
30 3027 T2 ALU SUSP ADJUST. BULKHEAD REAR LOWER LEFT 30 2339 T2 ALU C-HUB FRONT BLOCK, RIGHT - 6° DEG. OPTION
30 3032 T2 ALU QUICK ROLL-CENTER HOLDER™ 4.9MM (2) 30 9500 | SILICONE GREASE 00 30 2340 T2 ALU C-HUB FRONT BLOCK, LEFT - é° DEG. OPTION
30 3038 T2R FRP REAR UPPER DECK - CNC MACHINED 30 9530 SILICONE OIL 30W 30 2343 T2 COMPOSITE C-HUB FRONT BLOCK, RIGHT - 2° DEG. OPTION
30 3041 T2 ALU REAR BULKHEAD BRACE 30 2344 T2 COMPOSITE C-HUB FRONT BLOCK, LEFT - 2° DEG. OPTION
30 3088 T2R FRP SHOCK TOWER REAR 39 7321 XRAY T2 STICKER FOR BODY - WHITE 30 2347 T2 COMPOSITE C-HUB FRONT BLOCK, RIGHT - é° DEG. OPTION
303122 ALU SHIM 3x6x1.0MM (10) 30 2348 T2 COMPOSITE C-HUB FRONT BLOCK, LEFT - 6° DEG. OPTION
303123 ALU SHIM 3x6x2.0MM (10) 90 1302 | HEX SCREW SB M3x2.5 (10) 30 2401 T2 ANTI-ROLL BAR FRONT (SET) OPTION
303131 STEEL SHIM FOR LOWER SUSP HOLDER 3x7.5x0.4 (10) 90 1304 HEX SCREW SB M3x4 (10) 30 3060 GRAPHITE MOTOR GUARD OPTION
303132 STEEL SHIM FOR LOWER SUSP HOLDER 3x7.5x0.75 (10) 90 1308 HEX SCREW SB M3x8 (10) 30 3042 T2 REAR UPPER DECK 2.5MM GRAPHITE - CNC MACHINED OPTION
303133 STEEL SHIM FOR LOWER SUSP HOLDER 3x7.5x1.15 (10) 90 1408 HEX SCREW SB M4x8 (10) 30 3094 T2 SHOCK TOWER REAR 3.0MM GRAPHITE OPTION
303134 ALU SHIM FOR LOWER SUSP HOLDER 3x7.5x1.5 (10) 90 2305 | HEX SCREW SH M3x5 (10) 30 3358 T2 ALU UPRIGHT 1° OUTBOARD TOE-IN (L+R) OPTION
30 3141 ALU SHIM 3x5x1.0MM (10) 90 2306 HEX SCREW SH M3x6 (10) 30 3359 T2 ALU UPRIGHT 2° OUTBOARD TOE-IN (L+R) OPTION
303161 T2 REAR SUSPENSION ARM 90 2308 HEX SCREW SH M3x8 (10) 30 3401 T2 ANTI-ROLL BAR REAR (SET) OPTION
30 3210 REAR TURNBUCKLE L/R 25 MM - HUDY SPRING STEEL (2) 90 2310 HEX SCREW SH M3x10 (10) 30 5002 ALU BALL DIFF. WITH LABYRINTH COVERS™ OPTION
30 3241 BALL UNIVERSAL 5.8 MM HEX (4) 90 2312 HEX SCREW SH M3x12 (10) 305102 XRAY MULTI-DIFF T1FK'05, T2 OPTION
30 3351 T2 COMPOSITE UPRIGHT 1° OUTBOARD TOE-IN - RIGHT 90 2314 HEX SCREW SH M3x14 (10) 30 5350 T2 ALU WHEEL HUB (2) OPTION
30 3361 T2 COMPOSITE UPRIGHT 1° OUTBOARD TOE-IN - LEFT 902316 HEX SCREW SH M3x16 (10) 30 5351 T2 ALU WHEEL HUB - OFFSET “-0.75MM" (2) OPTION
902318 HEX SCREW SH M3x18 (10) 30 5352 T2 ALU WHEEL HUB - OFFSET “+0.75MM” (2) OPTION
305005 | COMPOSITE BALL DIFFERENTIAL - SET 90 3306 | HEX SCREW SFH M3x6 (10) 30 5353 T2 ALU WHEEL HUB - OFFSET “+1.5MM” (2) OPTION
30 5052 DIFF PULLEY 34T WITH COVERS 90 3308 HEX SCREW SFH M3x8 (10) 305714~34 | PINION GEAR ALU HARD COATED 48pitch 14T~34T OPTION
30 5083 D-LOCK DIFF WASHER 17 x 23 x 1 (2) 90 3310 HEX SCREW SFH M3x10 (10) 305785~87 | SPUR GEAR 1/48" 85T~87T OPTION
90 8275 HEX SCREW SOCKET HEAD CAP M2.5x25 (10) 305882~88 | SPUR GEAR 1/64” 112T~118T OPTION
30 5231 T2 DRIVE SHAFT COUPLING - HUDY SPRING STEEL 930120 | CARBIDE BALL 2.4MM (12) 306163 T2 6-CELL GRAPHITE BATTERY STRAP (SET) OPTION
30 5323 T2 DRIVE SHAFT - HUDY SPRING STEEL 930128 CARBIDE BALL-BEARING AXIAL 2.8x6.5x0.8 306511 T2 ALU TOP DECK MOUNT REAR (2) OPTION
30 5240 DRIVE SHAFT REPLACEMENT PLASTIC CAP 3MM (4) 93 0407 BALL-BEARING MR74ZZ 4x7x2.5 (2) 306512 T2 ALU TOP DECK MOUNT FRONT (2) OPTION
30 5340 T2 DRIVE AXLE - HUDY SPRING STEEL 93 0508 BALL-BEARING MR85ZZ 5x8x2.5 (2) 30 9500 SILICONE GREASE 00 OPTION
30 5355 T2 COMPOSITE WHEEL HUB (2) 94 0510 HIGH-SPEED BALL-BEARING 5x10x4 RUBBER SEALED (2) 30 9580 ONE-WAY LUBE 25ML OPTION
30 5431 HIGH-PERFORMANCE KEVLAR DRIVE BELT FRONT 3 x 507 MM 941015 HIGH-SPEED BALL-BEARING 10x15x4 RUBBER SEALED (2) 30 9820 PRECISION BALANCING CHASSIS WEIGHTS (FRONT - 2 PCS.) OPTION
30 5442 HIGH-PERFORMANCE KEVLAR DRIVE BELT REAR 3 x 180 MM 96 0025 | NUT M2.5 (10) 30 9830 PRECISION BALANCING CHASSIS WEIGHTS (REAR - 6 PCS.) OPTION
305519 T2 ALU SOLID LAYSHAFT 96 0030 NUT M3 (10) 30 9850 PRECISION BALANCING CHASSIS WEIGHTS (CENTER - 3 PCS.) OPTION






